
MITSUBISHI 
Industrial Sewing Machine Parts Catalog 

Model PLK-2520A 

1§1 ~ 

ili ~ 1* « ..a 
I~' * 1* IVl 1~ 

~3 a • « 
L4, jljl .:r. J:. ""f • « 
~I jljl .:r. • « 
iG' * ~ ~) • « 
r]J ~ tl:l K • « 
[~ ~ ;lb • « 
~; it ... .. 

AA 

[(): X Y 7 - 7 Jv • tJ ( I ) (W) 

[li]91- jljl .:r. • « (P) 

(12] X y·7 - 7 Jv. tJ (II) (W) 

cr3! 7 - 7· Jv * 1* lVI 1~ ( T ) 

[i.t_' ~ tF *ii ( c ) 
lt5i ttl 1111 fie ( c ) 
[lgj* 1* ilc ** (c) 
[1]1 .:r. i' IVl 1~ ( N ) 

[f8] it ... ,H. • 7f" 7 Y 3 ;,u{- ';I (F) 

INDEX Page 
Construction · · · · · · .. · · · .... · · .... · .... · · · · .. · · · · · ........ · · · · ...... · .............................. · 1 

Arm bed & its accessories .. .. .. .. .......... ................ .............. .............. .... 2 

Sewing mechanism............................................................................ 4 

Presser foot vibrating motion mechanism .......................................... 6 

Presser foot mechanism ............. · · · ........... · ..................................... · · · · 6 

Knife actuating mechanism ................................................................ 8 

Detector mechanism .......................................................................... 10 

Oil lubrication mechanism ................................................................. 10 
Accessories .......................... · .... · .... · ................... · · .. · · .......... · .............. · 12 

XY Table mechanism (I) (W) ............................................................... 14 

Work holder mechanism (P) ............................................................... 16 

XY Table mechanism (II) (W) .............................................................. 16 

Table mechanism (T) .......................................................................... 18 

Control mechanism (I) (C) ................................................................... 20 

Control mechanism (II) (C) .................................................................. 20 
Control mechanism (Ill) (C) ................................................................ 22 

Air mechanism (N) .............................................................................. 22 

Accessories its option parts ...... .. .. .. ......................... .............. ............. 24 

• MITSUBISHI 
~ELECTRIC 

P-121 B 198803 

---- -------------------------------------------------
From the library of: Superior Sewing Machine & Supply LLC



[2] * 1$ fill 1~ 
ARM BED & ITS ACCESSORIES 

500 

504 

l 

(25) 

~ 

[9011 .. 

-2-

/513 

~e-------514 
, _______ 509 

0 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



l2J * 1$ 111 1~ 

Fig. 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

901 
500 
501 
502 
503 
504 

507 
508 
509 
510 
511 
512 
513 
514 

16 
17 
18 
19 
20 
21 
22 
23 

902 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 

903 
37 
38 
39 
40 

ARM BED & ITS ACCESSORIES 

S6 ~ :I - F 
Parts No. 

M9 1107 002 
MF 02A0584 
MG 30A1 830 
M9 1070 003 
M9 1106 003 
MV 30AO 101 
M9 1106 011 
MG 30AO 470 
MF 10AO 471 
M9 0604 002 
MG 30A1 601 
M9 1107 002 
MF 10EO 470 
MS 05AO 826 
MV 30AO 482 
M9 2051 003 
M9 0301 037 
M9 1110 002 

MS 0583 601 
M9 1101 004 
M9 0550 050 
MV 30A3 601 
M9 4007 021 
M9 0101 053 
MV 30AO 454 
M9 0511 065 

MF 36A1 180 
M9 1116 002 
M9 1108 001 
MF OOA0181 
MF OOA0553 
MF 10A1 555 
MF 36AO 245 
M9 1101 046 
MF OOEO 550 
MG 43AO 181 
M9 0909 003 
M9 1608 046 
MT 60AO 802 
MS 05A0245 
MM 11AO 556 
M9 0204 060 
MF 10AO 555 
MS 05A0553 
MF 1280 187 
MF 10AO 709 
M9 0901 002 
M9 1508001 
MF 12EO 210 
MQ 50AO 181 
M9 0906 002 
MG 43A1 181 
MF 70A1 180 

~ 

'¥ 
'¥ "" iii 
:h. '¥ 
:h. '¥ 
it 
:h. llll 
A "' 
A" ') 

'¥ 
IIi 
'¥ 
A "' IIi 

.. ~ AA 

* :::; 
1J r\ 

•& 
* :::; 

* :;:.;. 

•& 
* :::; 
IJ •& 

•& ,, * 
* ::; 

ft •& 
* ::; 

IJ ~ 
ft •& 

Description 

'\,(40X5.5) ·····················Screw 11/64(40) x 5.5 ········· ··················· 
··· ·· ··· ········ ····· ··· ······ · ··· ······Thread take-up cover · ·· · ····· ··· ···· · ··· ·· ······ ·· · 
········································Face plate······················ 
M4 X 30· · ·· ······Screw 5/32(40) x 30············································ 
'' .. (40) X20 ·····················Screw 11 /64(40) x 20 ········································· 
it:/\:¢3 ·····························Needle plate························································· 
'l .. (40) xa ························Screw 11 /64(40) X 8 .......................................... . 
···························· ···········Slide plate··························································· 
··························· ············Spring for slide plate············································ 
3

31 (56) x 2. 2 ······ ··············Screw 3/32(56) x 2.2··········································· 
························ ···············Cloth guide plate················ ················· 
'l,.(40) X5.5·····················Screw 11 /64(40) x 5.5 ······ ································ 
(M.) ································Slide plate complete············································· 
( P P 8) ·····················Plate (PPB)···························································· 

A ') 7 ........................................ Sleeve .................................................................. . 
7 11.- t: 7 :t· ;.:; 5~ 6 (24) X26 ..................... Screw 5/16(24) x 26 .......................................... .. 
SW-PWftP7"'-*"' M3X6 ......................... Screw M3 x 6 ..................................................... .. 
f ;t- Y 1\,(40) X8 ........................ SCreW 11 /64(40) X 8 .......................................... . 

F ~ '1 ·;; 'r 1 1 ........................................ F plate ................................................................. . 

7' 7 7 1 ;f'. Y 11,,(40) X8 """"""""""""SCreW 11 /64(40) X 8 """""""""'"""""""""'""' 
"f 1J ;t. 5 ..................................... washer 5 ............................................................ .. 
L 8 IIi ft •& ............................... , ........ LB plate ............................................................... . 
~ 1'l A: ft * 11.- ~ M4X8 ............................. Bolt M4 x 8 .......................................................... . 
'' ;t. "f t.i ;t. 4 ..................................... Spring washer .................................................... .. 

;.:; 7 ········································Shaft··································································· .. 
E ~ ll:. ,t. Ni ........................................ E-type stop ring .................................................. . 

* ~ "" 
(...1:.) ................................. Thread guide ........................................................ 

'¥ * ::; %(40) xa ........................ Screw 11 /64(40) X 8 """""""""""""""""""""' 

a!i7:/ll:.;l- *"' '),.(40) X5. 5 ..................... Screw 11 /64(40) x 5.5 ........................................ 

* ~ "" 
( 7'') 7" ;..- ,:.- 3 :..-) ............. Thread guide ........................................................ 

Pi 'f • ........................................ Thread tension stud ............................................. 

Ill] 'f llll ........................................ Thread tension discs ............................................ 

Pl j1l ,, 
* ........................................ Thread tension spring .......................................... 

';I 7 ' 7 •y ~ ·······································Thumbn~···························································· 

1111 Jil It (M.) (-;I '1 7" :,...,;.- 3 ;..-) ...... Pre-tension complete ........................................... 

* ~ 

"" 
(<I>) ································Thread guide························································ 

:h. '¥ ;t. :::; ~ .. (40) X6 ........................ Screw 9/64(40) x 6 ............................................. 

llll i1i 7 ·y (J:.i¥<111Ji1ili) ................... Thumb nut ............................................................ 

lEI ') ll:. ;1- (...l:.i¥<111Ji1ili) ................... Thumb nut revolution stopper .............................. 

Pl j1l ,, 
* (...l:.i¥<111Ji1ift) (Jt:~) ......... Thread tension spring ...................... .................. 

IJ;I 'f llll jljl I (...l:.i¥<111Ji1ift) ................... Thread tension releasing disc .............................. 

1:::' :,... (...l:.i¥<Pii?ili) ................... Thread tension releasing pin ................................ 
Ill] 'f llll (...l:.i¥<111Ji?ili) ................... Thread tension discs ............................................ 

llll 'f • (...l:.i¥<111Ji1ili) ................... Thread tension stud ............................................. 

* IIi IJ ,, :t· (...l:.i¥<111Ji1ift) (]t:~) .......... Thread take-up spring .......................................... 

7 •y ,:.- .:1. (...l:.i¥<111Ji1ili)"'"'"""'""'"Thread tension regulator bushing ........................ 

'¥ * ::; 9i<(40)X4 ....................... Screw 9/64(40) x 4 ............................................. 

ali7:/ll:..:t-:t·Y ·~ .. (28) X6 ........................ screw 15/64(28) x 6 ........................................... 

...1:. * 1111 Jil II (M.) (Jt:!li.l) ....................... Thread tension regulator complete ...................... 

* ~ 

"" 
(7-J... T) ....................... Thread guide ........................................................ 

'¥ * ::; 9{,(40) X4.5 ..................... Screw 9/64(40) x 4.5 .......................................... 

* ~ 

"" 
(iii.&) ............................. Thread guide ........................................................ 

* ~ 

"" 
········································Th~~~························································ 

-3-

~II'! fill~ 
Amt. Req. 

1 
2 
1 
1 
2 
1 
2 

1 
4 
2 

1 
4 
8 
1 
4 
4 
1 
2 

1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 

1 
1 
2 

Yf M ::J- F 
Ref. No. 

W500092H01 
A131C223H01 
W344935H01 
S901N854P30 
W500369H01 
W349841H01 
W502948H01 
B419208H02 
B419207H01 
B509070H01 
W483494H01 
W500092H01 
W461757G02 
A 140D826H01 
A 140D422H01 
W502313H01 
S902N032P06 
W500294H01 

A130C358H02 
W466810H01 
S913N060P05 
A 140D419H01 
S903N219P34 
S913N210P04 
A141D566H01 
S922N210P60 

W471432H01 
W501400H01 
B503846H01 
A141D609H01 
A141D617H01 
W501636H01 
W462881H01 
W501637H01 
W487036G03 
W487126H01 
W501901H01 
W476469H01 
W476470H01 
A142D900H01 
W477611H01 
B509216H01 
W444059H01 
A 142D899H01 
W486372H02 
W453140H01 
W500741H01 
A142D245H01 
W346065G07 
W464979H01 
W500791H01 
W487127H01 
W481679H01 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



~- .. 
SEWING MECHANISM 

62---@ 
61' Gl :: -u 
58------l 

46 47 48 

ss~---53 

~----54 

107 106 

68 78 
77 

72 73 

(72) 

96 

-4- ____f!..K-2520A 
From the library of: Superior Sewing Machine & Supply LLC



~a 11 « 
SEWING MECHANISM 

Fig. 
No. 

46 
47 
48 

904 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 

lll! oil. ::J - t 
Parts No. 

M9 1519 001 
M9 1802 006 
MF 60A1 383 
MS 05EO 580 
M9 1606 001 
MG 44EO 662 
MF lOAO 325 
M9 1110 002 
M9 0815 002 
MP 20BO 128 
MG 42AO 181 
M9 1102 001 
MQ 50AO 664 
MG 44BO 660 
MF 60AO 663 
M9 1503 001 
MF 10A2 740 
MF 60AO 742 

66 M9 1506 001 
67 MF 60AO 232 
68 MF 60A2 740 
69 M9 1602 001 
70 MF BOAO 352 
71 MG 41B1 230 
72 M9 1606 001 
73 MF 40AO 331 
77 MF 60AO 233 
78 MF 85AO 682 
79 M9 1502 002 
85 MF 40AO 332 
86 MF 40AO 334 
87 MF 67BO 522 
88 MF 60AO 740 
89 MG 41 BO 520 
90 MG 37BO 521 
91 MF 40AO 333 
92 MQ 50A0740 

93 MF 20AO 229 
94 M9 1118 002 
95 MG 44BO 450 
96 MF 1 OAO 352 
97 MF 60AO 740 
98 MG 37BO 452 
99 M9 1117 002 

1 00 M9 11 06 001 
101 M9 0801 006 
1 02 MG 30AO 700 
103 MG 52A0451 
104 M9 1103 002 
105 MG 44BO 120 
106 MF 25BO 123 
107 MG 44EO 125 

108 MF OOA1350 
109 M9 1602020 
110 MF OOA0453 

irn'TY.Li:.;t.;t.-;;. 
ll$t.Li:.;t..:t--;;. 
7 7 ;,- 7 
3IC ~ it 7 
iiJi'Ty.Li:.;l.;t.';/ 

St7::1:i1 t 
jlj ~ 

.ijl .:t- -;;. 

.ijl * -;;. 
it 

Description 

'~.(28) X23.5 ···················Screw 15/64(28) x 23.5 ..................................... . 
~,(28) x 14 ······················Screw 9/32(28) x 14············································ 
········································Crank···································································· 
(tfi) ·································Thread take-up lever complete····························· 
14(40) x 7 ························Screw 1/4(40) x 7················································ 
(*II) ·································Needle bar connecting link guide························· 
········································Square block······················· ................................. . 
n .. (40) x 8 ........................ Screw 11/64(40) x 8 ......................................... .. 
1/s(44) X4.5 ................... Screw 1/8(44) x 4.5 ............................................ . 
D P x 17:;;23 ................... Needle DP x 17 #23· ............................................ . 

* 1*1 <attf) ............................. Thread guide for needle bar ............................... .. 
irn'T yJI:. ;t. .:t--;;. 'Y,,(40)X27 ................... screw 11/64(40) x 2.7 ....................................... . 
~t ll ;1. ~ !v Cf) ................................. Needle bar bushing (lower) ................................. . 
it ll ........................................ Needle bar ........................................................... . 
~t ll ;1. ~ !v (_t,) ................................. Needlebarbushing(upper) ................................ .. 
iiJi 'T Y .Li:. ;t. .:t- -;;. 11,,(28) x 4. 5 .................. ·Screw 15/64(28) x 4.5 ...................................... .. 
7 I !v ~ ........................................ Felt for needle bar bushing (upper) .................... .. 

I ........................................ Cap for needle bar bushing (upper) .................... .. 

MTY.Li:.;t.;t.-;;. 
_t. fill ;t. ~ !v 
7 I JL- ~ 

M'TY.Li:.;t.;t.-;;. 
1J 7 

'7 .. (28)X6····· .. ··············Screw 15/64(28)x 10 ....................................... .. 
(tL)- ................................. Arm shaft bushing (left) ...................................... . 
........................................ Felt for arm shaft bushing .................................. .. 
11·£,(40) X4 ........................ Screw 11 /64(40) x4 ......................................... . 
........................................ Collar for arm shaft ............................................. . 

_t. fill ........................................ Arm shaft ............................................................ . 
M'T Y.Li:. ;1. :t--;;. 14(40)X7 ......................... Screw 1/4(40) x 7 ............................................... . 
$ Jilt * (_t.flll) .............................. Bevel gear for arm shaft ..................................... .. 
_t. fill ;t. ~ !v (:6) ................................ Arm shaft bushing (right) ................................... .. '' ;;( * ........................................ Balance wheeJ .................................................... .. 
.ijl :t- -;;. " .. (28) x 12 ....................... screw 15/64(28) x 12 ....................................... .. 
$ 1!li * (Tfiii) .............................. Bevelgearforhookshaft .................................... . 
$ 1!li * (~flll'f) ........................... Bevel gear for vertical shaft (lower) .................... . 
~ fill ;1. ~ !v (T) ................................. Vertical shaft bushing (lower) ............................. . 
7 I !v ~ ....................................... ·Felt for vertical shaft bushing .............................. . 
~ •~ ........................................ vertical shaft ...................................................... .. 
~ •~ ;t. ~ !v (_t.) ................................. Vertical shaft bushing (upper) ............................. . 
$ Jilt * (~flll_t,) ........................... Bevel gear for vertical shaft (upper) .................... . 
7 I Jv .................................. Felt for arm shaft bushing .... · 

.Li:. ;1. ........................................ Hook positioner .................................................. .. 
-;;. '\,(40)X10 ...................... Screw 11/64(40)x 10 ....................................... .. 
•~ ................ · .............. · .. ·· .... Hook shaft .. · ................ · ........ · ....... · .......... · ........... . 

7 ... Collar for hook shaft ........................................... .. 
7 I JL- ....... Felt...... .. ..................................... .. 

T fill ;t. ~ !v (:6).. .. ............. Hook shaft bushing (right)· .. .. 

1\. .ijl * -;;. " .. (40)X13 ...................... Screw 11/64(40) x 13 .... . 
irn'TY.Li:.;t..:t--;;. 

ll $t .ijl * -;;. 
" .. (40) X4 ........... ...Screw 11/64(40) x 4 ........ .. 
M3X0.35X9.5 ................ screw M3 x 0.35 x 9.5 ......................... .. 

.:t- ........................................ Spring ........................................................ . 
T fill ;t. ~ !v (lL) (*ll) ........................... Hook shaft bushing (left) .................................... .. 
.ijl :t- -;;. " .. (40) x 5 ........................ screw 11/64(40) x 5 .......................................... . 
1J 7 ........................... Hook complete ..................................................... . 
* t: :.-- ................ Bobbin ..................................................... .. 
;t-t::.--?--;<. 

* -t;JJ IJ 1J .f., 

:;';;Jf!1\{t.Li:.;t. ;t--;;. 
T fill ;t. ~ !v(.P) 

(*ll) · .............. Bobbin case complete ............... .. 

.. ...Thread trimmer can complete· 
'•(40)X10 ······· .. screw ';,(40)x1Q .. 

................ · .. Bushing for hook shaft(middle) .. 

-5-

fllf!illlli: lt M :::1 - t 
Amt. Req. Ref. No. 

1 
1 
1 
3 
1 
1 
2 

3 
1 
2 
2 
1 
1 
8 
1 
1 
1 
2 
1 
1 
1 
2 

1 
4 
1 

1 
2 

1 
2 

B509114H01 
B503851H01 
W450075H03 
W331012G06 
B504016H01 
W488439G01 
W443934H01 
W500294H01 
W484210H01 
S970005H02 
W487123H01 
W500489H01 
W458121H01 
W488438H01 
W461760H01 
B508971H01 
W500003H01 
W502181H01 

B509087H01 
W464011H01 
W501524H01 
W500036H01 
W482357H01 
A 130C013H01 
P911000X01 
P611003X02 
W451575H01 
A131C217H01 
W500509H01 
P611002X02 
P611001X02 
W462734H01 
W500042H01 
W481658H01 
W462791H01 
P611000X02 
W501137H01 

W468837H01 
B509061H01 
A142D520G01 
B422844H02 
W500042H01 
W462738H01 
B503844H01 
B509266H01 
W487008H01 
W487009H01 
A131C341G02 
B509062H01 
P975040X02 
P976021X01 
A 1900 175P01 

A131C179H01 
W462663H01 
A141D680H01 

PLK-2520A From the library of: Superior Sewing Machine & Supply LLC



[4] t• .r. J:. "'F •• 
PRESSER FOOT VIBRATING MOTION MECHANISM 

166167168 
1691 70 ( 169)( 1 70) 

191 

190 

[5] t• .r. •• 
PRESSER FOOT MECHANISM 

::: 1 
514 

511--~ 

156 

152 .· 

151 ... 

150 

-6-

131 132 

~I 
~"-"-~------

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



~ tlfl .:r. J:. "'F •• 
PRESSER FOOT VIBRATING MOTION MECHANISM 

Fig. ft6.Pa:J- ~-

No. Parts No. $ .!!. ~ Description 

166 M9 1801 035 Pl Jt'j ;t. ::; 9
31 (28) x 35 ...................... Feed regulating screw 9/32(28) x 35 ................ .. 

167 M9 1802 045 -r ·:; 9 "(28)······························Nut 9/32(28)························································ 
168 MG 3081 261 tljl I IIIII an ..... 

c ....................................... Presser regulating bracket ................................. .. 

169 M9 1108 001 afi-t-::..-ll:.;l;t.::; " .. (40) x 5. 5 ..................... Screw 11 /64(40) x 5.5 ...................................... .. 
170 MG 30AO 833 ~ 'I fi;l 7 )j, ( J:.llllJ:. T) ...................... ·Feed lifting rock shaft bushing ............................ . 
171 MS 02AO 460 J:. llll J:. T • ........................................ Feed lifting rock shaft ......................................... .. 
172 M9 1603 003 :tL '¥ .:t· ::; '4(24) x I6 ....................... Screw 1 /4(24) x 16 ............................................ . 
173 MG 30AO 463 J:.llll T J:. ~ 'I ~ (::6) ................................ Feed lifting rock shaft crank (right) ..................... .. 
174 MG 2080 384 7 7 ;; 7 o ·:; F (il~tf) ......................... Feed connecting crank rod .................................. . 
175 M9 1551 015 !M' 1! ;f. Jv ~ M6X24 .......................... ScrewM6x24 .................................................. .. 
176 MF 60AO 700 '' ;t. ........................................ Spring for felt stopper ......................................... . 
177 MG 3080740 7 I 11.- ~ ........................................ Felt for feed connecting crank rod ...................... . 
178 M9 1606 001 Wi-t- ::..-ll:. ;1 .:t·::; '4(40)X7 ........................ Screw 1/4(40) x 7 .............................................. .. 
179 M9 0325 065 c m ll:. ;1 flii ( i5ii-L>flii) ........................... C-type stop ring ................................................... . 
180 MG 30AO 760 ia •L.· flii ........................................ Feed lifting eccentric .......................................... .. 
181 M9 0607 050 ti -t- ~ ~ 6 ..................................... washer 5 ............................................................. . 

182 M9 1572 045 U -t- ·;~ ~ M6X0.75· ....................... U-nut6x0.75 ..................................................... . 
183 MG 1080 763 "'- 11.- 7 7 ;; 7 ........................................ Bell crank ........................................................... .. 

184 M9 1210 002 '¥ ;t. ::; ~ 16 (28)XIO ....................... Screw3/16(28)x 10 .......................................... .. 
185 MG 4181 572 tljl I '' ;t. (•:;JL-~'';t.) .................... Spring· ................................................................ .. 
186 MG 3080 732 ~ ;; * r-*l ~ (jJI) ................................. Spring guide bar complete .................................. . 
187 MG 3080 226 tljl I ~ x I (:i:~) .............................. Adapter ................................................................ . 

188 M9 0301 064 A 7 'I ;; 7· ~ ;; ........................................ Spring pin ............................................................ . 

189 M9 1110 002 '¥ ;t. ::; ')1,(40) X 8 ........................ Screw 11 /64(40) x 8 ......................................... .. 
190 MS 05AO 765 -"iv 7 7 / 71i 1 F ........................................ Bell crank guide bracket, ..................................... . 
191 MG 1080 411 ::J o .. · .. · · · .. · · .. · · · · · · · · · · · · · · · · · · · ·······Roller····· .. ····························································· 
192 M9 0507 063 ::J o fi (xifi) ........................... Bell crank guide pin ............................................ .. 
193 M9 1681 015 t'i 1t '¥ ;t.-;; !4(40)X12"'"'"'"""""""SCrew1/4(40)x12 ............................................ . 
194 MG 1080 910 'I ;... 7 (illt .. ) ........................... Feed lifting rock shaft link .................................. .. 
195 MS 02AO 462 J:.llll J:. T ~ 'I~ (:tr:) .................................. Upper feed lifting rock shaft crank ..................... .. 
196 M9 1506 022 'T " ~ ;; ........................................ Taper pin ............................................................ .. 

907 MS 02EO 460 J:. 811 J:. T till (lli) .................................. Feed lifting rock shaft complete ......................... .. 
515 MS 02A2 352 1J 7 ........................................ Collar ................................................................... . 

[5] tlfl .:r. II « 
131 
132 
133 
1.40 
141 
142 
143 
144 
148 
150 
151 
152 
155 
156 
157 
158 
159 
511 
512 
513 
514 

PRESSER FOOT MECHANISM 
M9 2001 016 
MG 30AO 725 
M9 1505 016 
M9 0414 060 
M9 1223 015 
MG 3081 222 
MG 30AO 154 
M9 1109 002 
M9 0922 002 
MG 3080 267 
M9 1102 001 
MF 10AO 267 
M9 1508 001 
MG 1080265 
MS 02AO 259 
M9 3201 045 
M9 5211 035 
MF 20AO 703 
MV 30AO 571 
MV 30AO 256 
M9 0551 050 

t'i1t:1L'f';t.::; 
Ill J:. 'i v ,, -
t'i1t:tL'f'.:t-::; 
*.:3.)1.-;1~/ 

t'i1t'f';t.::; 
* .:3. )j, ;I 

* r-*l ~ 
'¥ ;t. -;; 
'¥ ;t. -;; 
!ljl I It ;I 7 Jj, 

iill-t-::..-ll:.;l;t.::; 
tljl I 1$ 
m-r::..-ll:.;~;r.::; 

tljl .X " 7 -t­
tljl I '' ;t. 
~ '* -r ·:; ~ 
tljl.:t:llllla?i;t.::; 
*r-*ll$(tljlz,<;t.) 
• '¥ 
::t ..,. .X 

tJ• m :tL ~ ~ 

!),.(24) X30 ...................... Screw 5/16(24) x 30 ........................................... . 
(J:.) ................................ Lifting lever (upper) ............................................. . 
'%,(28) x 10 ...................... Screw 15/64(28) x 10 ........................................ . 
¢4 x 39 ............................ Thread releasing pin .......................................... .. 
'7,.(28) X6.2 .................... Screw 3/16(28) x 6.2 ......................................... .. 
(*.:3.JL-;11JJ.o.) ................ Thread releasing cam ......................................... .. 
........................................ Guide plate···················································· .. ····· 
'}64 (40) x 7 ........................ Screw 11 /64(40) x 7 .......................................... . 
'l-.. (40) X8 ........................ Screw 9/64(40) x 8 ............................................ . 
........................................ Presser bar bushing ........................................... .. 
'7..(40) X2. 7 ..................... Screw 11 /64(40) x 2.7 ....................................... . 
· · · · · · · · · · · · · .. · · · · .. · · · · · · · · · · · .. · .. ···Presser bar · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · · · · 
~~(28) X8 ........................ Screw 15/64(28) x 8 ......................................... .. 
········································Presser bar holder········································· ...... . 
........................................ Presser bar spring ................................................ . 
~2 (28) .............................. Special nut 1/2(28) ............................................. . 
12(28) X43 ..................... Presser regulating thumb screw 1 /2(28) x 43 .. .. 
........................................ Presser bar guide ................................................ . 

··············Adapter ............................................................... .. 
(itA:¢3) .......................... Presser foot (<1>3) .................................................. . 
........................................ washer·········· ...................................................... . 

-7-

filfHIIft 
Amt. Req. 

1 
1 
2 
2 

1 
1 
2 

1 
1 
1 
1 
2 
1 
1 
1 
2 
4 
1 
1 

1 
1 
1 
1 
1 
1 
2 
1 
1 
2 

ilfM::J-F 
Ref. No. 

W502411H01 
B508961H01 
W480473H01 
B503846H01 
W483459H01 
A141 D123H01 
W501009H01 
W483457H02 
W480485H01 
W480471H02 
W500836H01 
W464014H01 
B504016H01 
S922N010P25 
W483455H01 
S913N040P06 
S910N652P06 
W461042H01 
W501247H01 
W502462H01 
W464020G01 
W461057H01 
S921N333P08 
W500294H01 
A140D824H01 
W501534H01 
W502457H01 
W480472H01 
W457552H01 
A141D122H01 
W488368H01 
A141D121G01 
A140D423H01 

B503843H01 
W344931H01 
B509176H01 
W502957H07 
W487004H01 
W483465H02 
W483466H01 
W500511H01 
W464016H01 
W462887H01 
W500489H01 
W502079H01 
B509088H01 
W453535H02 
A 140D375H01 
W471438H01 
A1420295H01 
W475491H01 
A 141 D579H01 
A 130C201 H01 
S913N01 OP06 

PLK-2520A From the library of: Superior Sewing Machine & Supply LLC



[§] *~ IJM« 
KNIFE ACTUATING MECHANISM 

319 

~/323 

333 1 ~ 
~ ~324 

......._ ~~- 327 325 

~ ~; 328 

332 330 
331 

338 

347 
346~ 

345~f 
340~). 

~
-­

~· 
344 ~ 

~i 341 

343 342 

-8- PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[6_] *-liD IJ ~~-
KNIFE ACTUATING MECHANISM 

Fig. 
No. 

2g1 
2g2 
2g3 
2g4 
2g5 
2g6 
2g7 
2gg 
2g9 
290 
291 
292 
293 
294 
295 
296 
297 
29g 
299 
300 
301 
302 
303 
304 
305 
306 
307 
3og 
309 
310 
311 
312 
313 
314 
315 
316 
317 
31g 
319 
320 
321 
322 
323 
324 
325 
326 
327 
32g 
329 
330 
331 
332 
333 
334 
335 
336 
337 
33g 
339 
340 
341 
342 
343 
344 
345 
346 
347 

$.fl. ::J - ~­

Parts No. 

M9 1151010 
MG 52AOg34 
MF 02AOg36 
M9 4006 052 
M9 ogo3 010 
MF OOAO 392 
M9 1117 002 
M9 0913 001 
MF OOA0603 
M9 1110 002 
M9 0921 002 
M9 1110045 
MG 52AOg3g 
MG 52AO 1g0 
M9 1110 002 
MF OOA0527 
M9 1111015 
MF OOA4910 
M9 1107 045 
MG 52A0454 
MF OOAO 351 
M9 1201 045 
MF OOA0411 
MF OOA0412 
MF OOA1 351 
MF OOA0412 
M9 1516002 
MF OOA0411 
M9 1201 045 
MG 52A0477 
M9 1601 020 
MF OOA1 477 
M9 1502 045 
M9 1503 022 
M9 1515 002 
MF OOA2 572 
MF OOA0750 
M9 1202 045 
MS 05A0391 
M9 1515 002 
M9 0516 063 
MS 05A4 571 
MF OOAO 391 
M9 1212 015 
M9 0519 065 
M9 5012 022 
M9 5001 053 
M9 0550 050 
M9 1373 045 
M9 1003 045 
M9 0401 053 
M9 0451 050 
M9 4004 021 
M9 1110002 
MS 05AO 746 
MS 05EO 746 
M9 1373 045 
MS 05A0509 
MN 50EO 519 
M9 1112002 
MF 36AO 750 
M9 ogo2 002 
M9 1127 015 
MF 90A0361 
MS 07AO 22g 
M9 1373 045 
M9 111g 002 

Description 
ffi!HIIft 'It M ::1 - I' 
Amt. Req. Ref. No. 

1;: fil A: 1t lDl ;t.. :/ %(40) X 7 ................ · .. Socket screw 11 /64(40) X 7.... 2 
;f. .A(~) ................................... Movable knife(left) .. 
;f. .A t;(~) ......... Knife base(left).. .... ......... 1 
l.!1t it ..................... .. ..... special washer........ .. .......... · 1 
lDl ;t.. :/ Ys(44)X6 .... · .... screw1/g(44)x6 3 
1118: Ill 8li! .. ........ .... .. ....... .. .. Knife driving crank .... · 
1t If1 .:t· :/ %(40)X13 ................... screw 11/64(40)X13 .... . 
iifi 7 :/ J.l:. ;f. ;t.. :/ %(40) x7...... Set screw 9/64(40)x 7 .... .. 
llil 1t t; · .. Bracket for fixed blade .......... · 
If1 ;t.. -;.:. %(40) X8...... .. Screw 11 /64(40)x g .... .. 
If1 ;t.. :/ %(40) X8 .................... Screw 11/64(40)Xg 
7 "/ %(40) ..... Nat 11/64(40) .. · 
llil :lE: ;f. .A .................. Fixed blade .. . 
itt ~ 1*.1 .. · · · .. .. .. .. · Thread guide ................ · ·.... 1 
If1 .:t· -;.:. '76,(40) xg ....... Screw 11 /64(40) X g... 2 
t; l.!1t .... Knife holding bracket saddle.. 1 
t~ 1t If1 ;t.. :/ %(40).. .. · .. · .. ·Hinged screw 11 /64(40).... 2 
'} ;..- 7 ............................ Link...... ................. 1 
7 ·:; ~ 11(,(40) ·Nut 11 /64(40) .. · .. · .... · 2 
;f. .A ~i Ill fdl ................ · · ............ Knife driving shaft...... .. ............ · 1 
1J .b. ill 1Jt 8li! 111 ................ cam follower crank(1 )... 1 
7 ·:; ~ %(28) .... · · · .. · ... · .. ·Nut 3/ 16(2g) 1 
::J o .................. Roller 1 
::J o fdl .............. · .......... · ...... ·Roller stud .............. · · .. · .................. · 1 
1J .b. ill 1Jt 8li! I 21 .. Cam follower crank(2) 1 
::J o fdl .. .. .. .. .. .. .. .. .. Roller stud .................... · .. .. .. .. .. .. .. .. .. 1 
If1 ;t.. :/ 'l6,(28) X8.5 · · .. Screw 15/64(2g)xg.5..... 2 
::J IJ .................................... Roller .... .. 
7 ·:; ~ .............. · · ........ ·Nut 3/ 16(2g). · 
.A ·:; ,{ .. -Stopper.... 1 
t;:filA:1tJ.I:.;;t..:t·:/ ~/4(40)X6... . ........... screw 1/4(40)x6.. 1 
.A ~ ·:; ,{ iii ............................... stopper plate.... 1 
7 ·:; ~ ',lt,(28) .. Nut 15/64(2g). · ........................... 1 
;f. 11.- ~ ')£,(28) x23... .. ........... Bolt 15/64(2g)x23.. 1 
If1 ;t.. -;.:. %(28)X10 ........... screw 15/64(2g)x10 2 
·;; 11.- J! '' ;t.. ....................... coil spring ....................... . 
7 ·:; :/ ;:], .............................. ..Bushing..... 1 
-r ·:; ~ ~{6 (28) .. · .. · ... Nut 3/1 6(2g) · .......... ·............ 1 
1118: Ill •.Iii ........................ ·Driving plate.. 1 
If1 .:t· :/ 1)\.(28)X10 · · .. Screw 15/64(2g)X10.. 2 
t: :..- 5X20 ..................... Pin 5x20· .................... . 
*! -¥ .. · · .. · ........ · · Connector-.. 1 
1118: Ill •.Iii .... ·Flexible driving lever .. · 1 
t~ 1t If1 ;t.. :/ ~i6 (28).... .... · .. ·Hinged screw 3/ 16(2g) .... · 1 
E m J.1:. ;;t. ft.i 4 .. .. ................... Retaining ring(E type)4 .. - 2 
1;:fil?\:1t;f(IL- ~ M5X16 ....................... Bolt M5x16 2 
'' ;t.. J.!1t it 5 ......................... washer 5· 4 
~ 1J ;f. l.!1t it 5 ................................ ·Washer 5 ........ · g 
7 ·:; ~ M5 ...................... NutM5......... ............................. 2 
7 ·:; ~ M4.. Nut M4 .......................... · 2 
'' ;t.. l.!1t it 4.. .. ............... Washer 4.... 2 
'l' l.!1t it 4 ........ · ............ · .......... Washer 4.. .. ...... · .. .. .. .. .. ... 2 
1;:fil?\:1t;f.IL- ~ M4X25.. ··Bolt M4x25- · ... ............... 2 
If1 .:t· :/ 'J6,(40)X8.. . ... screw 11/64(40)xg · 
7v-'f.:/7'1L-71"\' ·· .... Flexible wire·· 
7 v;f- :/7 IL-71 -l'(*ll.) ............. · · ........... Flexible wire assy.. 1 
7 ·:; ~ M5.. . ....... Nut M5... 2 
'/ v / 1 Fllil1tt; ... Fixed base for solenoid 1 
'/ v / 1 I" *ll.Jt .. solenoid complete........ 1 
If1 ;t.. -;.:. 'Y,4(40) X 12... · ·Screw 11 /64(40)X 12 1 
7 ·:; :/ :J. ....... .. ... Flexible wire connecting bracket.. 1 
Ij1 ;t.. :/ ~1.(44) x7..... · ........ Screw 1 ;g(44)X 7....... ................. 2 
f~ 1t If1 .:t· :/ 'X,(40) .... · .. ·Hinged Screw 11 /64(40).... ...... .. .. 1 
tit ..,. it · ...... Bracket for flexible wire............... 1 

8li! ..... crank ................. ................. 1 
7 ·:; M5........ ·Nut M5......... ..................... 2 
If1 .:t· -;.:. %(40) X 1 0· · · .. Screw 11 /64(40) X 1 0 .......................... · 2 

A141Dg71H01 
A131C371H01 
A131C045H01 
A141Dg70H01 
W473539H01 
A141D679H01 
B503g44H01 
A141D937H01 
A141Dg74H01 
W500294H01 
B5ogg4gH01 
A141D936H01 
A131C370H01 
A142D5g2H01 
W500294H01 
A131C005H01 
W475412H01 
A141Dg72H01 
W475413H01 
A141D66gH03 
A141D637H01 
W501g27H01 
A141D63gH01 
A141D639H01 
A 141D649HO 1 
A141D639H01 
W502945H02 
A141D63gH01 
W501g27H01 
A142D522G01 
W462662H01 
A141D699H01 
W501gg3H01 
W501545H04 
B50g963H02 
A141D69gH01 
A141D673H01 
W500001H01 
A131C509G01 
B50g963H02 
W476446H01 
A142Dg9gH01 
A141D662H01 
W50177gH01 
S922N210P40 
S903N219P16 
S913N210P05 
S913N040P05 
S910N010P05 
S910N010P04 
S910N210P04 
S913N010P04 
S903N219P42 
W500294H01 
A 141D60gH06 
A 141D661G06 
S910N010P05 
A131C510G01 
A130C2g6G01 
W501gg9H01 
W502917H01 
W5010g3H01 
W4g7061H01 
W4g7072H01 
A140D175H02 
S910N010P05 
B509061H01 

-9- PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[]J~Wfta'l« 
DETECTOR MECHANISM 

(675) 

673~ 

671 

674 

[BJ~~m•« 
OIL LUBRICATION MECHANISM 

425--+----

424----+------'lill!ll 

423--

-10-

-

_413 

(411) 

PLK-2520A From the library of: Superior Sewing Machine & Supply LLC



LZJ~wsa« 

Fig. 
No. 

911 
671 
672 
673 
674 
675 

DETECTOR MECHANISM 

llll .!l. ::J - F 
Parts No. 

MS 05E0406 
MS 03A8 780 
M9 1510 002 
MF 40A2780 
MS 03AO 802 
M9 1102 004 

Description 

ft ( *.!!) ···· ·· ····· · ······ ·· ··· · ··· · ·····Detector complete················································ 
········································Holder··································································· 

::; 15
64 (28)XI2 ······················Screw15/64(28)x12········································ 

::J- F * JL- 5I­
(!j] IJ .il:. ;/. 
:1717;f<:/ 

·· ····· ········ ··· ··· ·· · ··· ··· · ·········Cord holder··························································· 
(*.!!) ································Stopper································································· 

11•64 (40) x IO ....................... Screw 11/64(40) x 10 ....................................... .. 

~JIHIIIft 'J1f ·~ ::J - ~-
Amt. Req. Ref. No. 

1 
2 

1 
3 

A131C456G08 
A130C196H02 
W500676H01 
W472745H01 
A 140D412G01 
W467880H01 

[aJ ~ ~m a « 
401 
402 
403 
404 
405 
914 
406 
407 
408 
411 
413 
414 
915 
415 
416 
417 
418 
420 
421 
422 
423 
424 
425 
426 
419 
427 

OIL LUBRICATION MECHANISM 
MF 10E2 148 ;m ll! jl2. 5 x 35 ........................ Oil braid <1>2.5 x 35 ... 
MF 60A5 740 7 I JL- ~ .. .... ........ .... .. .... Felt for oiler ................................................... .. 

MG 4180 742 ;!II I ......................... ..Cap for oiler .. · 
M9 0510 037 p 1- "" ;t. ::; M5X12 ................... ScrewM5x12 .. 
M9 0570 080 :l .b. *i ....................................... Rubber plug .................. .. 

MF 60E1 711 • • ~ L (lill.) ................. .. .. Arm shaft bevel gear box complete ...... . 
M9 1109 002 '¥ * ::; '\,(40) x 7 ...................... screw 11/64(40) x 7 ......................... .. 
MF 60AO 134 ;m I (;t;) (;Ill'?;...-?)· .............. Oil reservoir cover (right) .................................... .. 
M9 1104 045 1- '1 ~ 11

64
(40) .......... .. .... Nut 11/64(40) .................................................. .. 

MN 10A4 742 I ( >t 1 JL-1J ·1 7') ........... Cap for oiler· ....................... · ............ .. 

MF 6580 690 'if ~· 
I .... · .... Oil pipe holder 

M9 0920 002 '¥ * ::; 9•64 (40) X6 5 ..... .. ..... Screw 9/64(40) x 6.5 · .................. . 
MG 41EO 712 111 • ~ "'F (lill.) ................................. Hook shaft bevel gear box complete ...... . 
MG 43AO 689 -i! / it 1 ? '' ;t. (' { 1 :1 * JL- 51'- ) ............ ·Pipe holder ...... · .................................... · .. .. 
M9 1101 004 :1 7 7 1 ;t. ::; ']•

64
(40) X8 ........................ Screw 11/64(40) x 8 .......................................... . 

MG 42A2 691 ti A 7 ·1 ~ ........................................ Gasket for oil reservoir ....................................... .. 
MG 42A0139 ;111 I ... oil reservoir cover ............ .. 
MS 07A0740 7 I JL- ~ · .. Felt .. 
MG 43A0731 t:.=.-Ji.-,{1:1 6X8-15 ....................... oil pipe 6x8-15· 
MG 4280 400 .f: kt ............................... ...wool yarn ........................................................ .. 

M9 1111 003 1L '¥ ;t. ::; ')i,(40) X 10 ....................... Screw 11 /64(40) x 10 ................................... .. 

MG 42A1 689 ,{ 1 :1 * JL- 5I- ........................................ pipe holder ............................................ .. 

M9 1103 045 1- ·;.- ~ 'J-,,(40) ............................. Nut 11 /64(40) .................................................... .. 

MG 42A3 731 t: .=.- JL- ,{ 1 :1 jl3X jl4.2X580"'"'"""""'0il pipe <1>3 X <i>4X 520 ........................ · 
M9 0406 050 ~ f.: ........................................ washer································································· 
MS 05AO 250 >t 1 JL- 'f - ::; ........................................ Oil gauge ............................................................ .. 

-11-

1 
1 
1 
2 
2 
1 
3 

1 
3 
1 
1 
1 
1 
5 

1 
1 
4 

W488988H01 
W500906H01 
W471448H01 
S900N015P12 
W502078H01 
W482329G02 
W500511H01 
W445619H01 
W500079H01 
W462905H01 
W501200H02 
W501523H01 
W481406G01 
W487120H02 
W466810H01 
A142D547H01 
A142D581H01 
W462954H04 
W462995H04 
W464010H02 
W500164H01 
W470900H01 
W501528H01 
W484810H04 
W470913H01 
A141D017G01 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[_9_] i-t • & 
ACCESSORIES 

434 435 

447--~ 

446-------

443 521 442 

457 

-12-

~438 

, ____________ 525 

~439 

@ 440 

~ 441 

0mm---520 

• ~ 456 

461~ 

462 
523 

\ 

PLK-2520A 

-

-

From the library of: Superior Sewing Machine & Supply LLC



11:1 
AA ~i-t • 

ACCESSORIES 

Fig. $ oll. :I- r 
No. Parts No. 

434 MM 10A1 479 
435 MV 30A1 101 
438 MF 12BO 187 
439 MF OOE0418 
440 M9 0601 050 
441 M9 0405 041 
442 MF 60AO 137 
443 MB 02A1 608 
444 MB 02AO 608 
446 MF 25BO 123 
447 MP 20BO 128 
448 MF 90AO 976 
450 MF 90A2 976 
520 M9 5001 002 
521 MF 40AO 426 
525 MV 30A1 256 

456 MS 05EO 193 
457 MF 02EO 190 
458 M9 0405 041 
459 M9 0601 050 
460 M9 1508 004 
461 M9 1106 004 
916 MG 44EO 776 
462 MF 60AO 734 
463 MF OOAO 608 
523 MV 30AO 437 
523 MV 30A 1 437 

A 

~t 
1ft JIX 1) 

:I .[... t. 

tJ ~ 

1L * 
511! 

7 
7 

it 
1" 
1" 
t. 

,, 

Description 

-t- ········································Spanner································································ 
•& ¢2 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Needle plate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
'l'· ........................................ Thread take-up spring ......................................... . 

(*ll) ................................. Table hinge with rubber cushion ........................ . 
6 ·····································Washer 6 ............................................................. . 

:/ 4.5X2Q ............................ Screw4.5 x 20 ................................................... .. 
:/ ........................................ Oil with oiler ....................................................... .. 

( 'l') ................................ Screw driver (Small) ........................................... .. 
( <t>) ................................. Screw driver (Middle) ......................................... .. 

:..- ........................................ Bobbin······· .......................................................... . 

1'l IIHJI ti: 
Amt. Req. 

1 
2 
2 
2 
1 
1 
1 
4 

:/ / jf DPX17::23 ................... NeedleDPx 17#23 ............................................. . 4 
6 Ill If A '' -r 1/B" ................................ Socket wrench 1/8 ............................................. . 1 
6 Ill If A '' -r 2 .................................... socket wrench 2 ................................................ .. 1 
'¥ ;t. :/ M12X1Q .......................... ScrewM12x10· ................................................ .. 4 
~ lll! x I ........................................ Head supporter ................................................... .. 1 
t'!l I (it 1i: ¢2) · .. · ........ · ...... · ...... Presser foot ...... · .... · .. · ........................ · .............. · .. · 1 

*' 1I. ..... 
c (*!!) ................................. Cotton stand complete......................................... 1 

*' * i± m ........................................ Bobbin winder complete...................................... 1 

1L * "' ::; 4.5X20 ............................ Screw4.5x20 ..................................................... 2 

~ ~ 6 ..................................... washer M6 .......................................................... 2 

7"77 -(;t.;.; '\,(28) xs ........................ screw 15/64(28) x 8 ........................................... 3 

777 1" ;t.;.; ''••(40) xB ........................ Screw 11 /64(40) x 8 ........................................... 4 

" Jl- ~ tJ I~ - (rill BE-6 ....................... ·Belt cover assy BE-6 ........................................... (1) 
t..::.- Jl- tJ ,, - ........................................ Polyethylene cover............................................... 1 

r 7 1" ,, (7;:) ................................. screw driver (Large)............................................. 1 

!IX f.& Ill. B}j • (~~) .............................. Instruction Manual............................................... (1) 

!IX f.& Ill. B}j • (~~) .............................. Instruction Manual............................................... (1) 

itM:::~- ~· 

Ref. No. 

B422776H01 
W349841H02 
W486372H02 
A142D296G01 
S913N040P06 
S908N159P01 
P831001X02 
P842002X01 
P842003X01 
P976021X01 
S970005H02 
W462660H01 
W488545H01 
E702D650H01 
P999023X01 
A130C201H02 

A 190D080P01 
P992005X02 
S908N159P01 
S913N040P06 
W467868H04 
W466810H02 
A 131 C264G04 
W220627H02 
A190D303P01 
A180E101P01 
A180E102P01 

-13- PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[QJ X Y 7 -7-lvM« (I) (W) 
XV TABLE MECHANISM (I) (W) 

-14- PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[Q] X Y 7-- 7-·JL--Il« (I) (W) 
TABLE MECHANISM (I) (W) 

Fig. 
No. 

W1 
W2 
W3 
W4 
W5 
W6 
W7 
W8 
W9 
W10 
W11 
W12 
W13 
W14 
W15 
W16 
W17 
W18 
W19 
W20 
W21 
W22 
W23 
W24 
W25 
W26 
W27 
W28 
W29 
W30 
W31 
W32 
W33 
W34 
W35 
W36 
W37 
W38 
W39 
W40 
W41 
W42 
W43 
W44 
W45 
W46 
W47 
W48 
W49 
W50 
W51 
W52 
W53 
W54 
W55 
W56 
W57 
W58 
W59 
W60 

81! .ll. :J - I' 
Parts No. 

MS 05AO 598 
MS 05AO 758 
M9 2510 045 
M9 1004 050 
M9 0107 053 
M9 5003 095 
M9 6007 021 
M9 0104 053 
M9 0551 050 
MS 05AO 482 
M9 1602 006 
M9 1602 002 
M9 6006 021 
MS 05AO 530 
M9 0520 065 
MS 05AO 767 
M9 6001 020 
MS 05AO 456 
MS 05AO 523 
MS 05A1 523 
MS 05A1 758 
MS 05A2 758 
MS 05AO 602 
MS 05AO 352 
MS 05A1 456 
M9 1005 050 
MS 05A2 454 
MS 05AO 352 
M9 5001 020 
M9 5002 021 
M9 0550 050 
M9 0501 053 
M9 6004 021 
M9 6005 021 
MS 05A3 758 
MS 05A4 758 
MS 05A1 767 
M9 5002 020 
MS 05AO 456 
MS 05A1 390 
MS 05AO 454 
M9 0510 065 
MS 05A5 758 
MS 05A6 758 
M9 6003 021 
MS 05AO 390 
MS 05A3 523 
MS 05A2 523 
MS 05A2 601 
MS 05A3 601 
MS 05A1 688 
MS 05A4 601 
MS 05AO 688 
M9 6002 021 
MS 05AO 476 
M9 0332 037 
M9 1002 096 
M9 5002 096 
M9 7111 099 
MS 05A2 767 

Description 

X Y 7-- 7 lv ··················· ······XYTable···· · 
7 7 'r ·; (-t-7).. ..Bracket ..... .. 
T ; M10.. .... ..Nut M10· ...... .. 
'if tJ .:t- 10 ................................... washer 10 ......................................................... .. 

.:t- 'if 1J .:t- 10 ................................... Spring washer 10 ............................................. .. 
7-7-·; t::..-'J'E-'7 ....................................... ::tepping motor............................. .. ............ .. 
-:-. Pl/\ ft * 11.- ~ M6x 25 .......................... Bolt M6 x 25· .............................. . 

.:t- 'if 1J .:t- 6 .. · · ............................ Spring washer 5... .. ...................................... . 
1J .:t- 6 .................................. washer 5 .. .. 

;t. •J 7 ........................................ Sleeve................. . ..................................... .. 
~ 'it -'¥ .:t- ::.; 14(40) ............................. Screw 1/4(40) ................................................ .. 
-'¥ .:t- ::.; '4(40) xg ....................... screw 1/4(40) x g ............................................... . 
1>. Pl/\ft * 11.- ~ M6X 12 ........................... Bolt M6 x 12 ....................................................... .. 
t~ ft ts ........................................ Shaft·· ................................................................ .. 
ts ffl c ~~Ill Mi 20 .................................... C-type stop ring .. .. 
7' 'i ........................................ Pulley- .................................... . 
t>.Pl/\fi~;t;t.::.; M6X6 ............................. Screw M6 x 6 .. 
i:li! ~ '/ 3! •s 'i' .............................. Ball bearing .......... . 
1-1 ~ /7 "-lv ~ ....................................... Cog belt ............... .. 

11 ........................................ Cog belt ..................... . 
<fl ra, 7 7 'r ·; ~ ........................................ Bracket ......................... . 

11 • • • • • • • • • • • • • • • • • • • • • • • · • • • • • • • • • ·······Bracket · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
7' - 1} Jl)( ft :i: 
7-/:/3 /7-•J 
i:li! './3!t$'i' 
~ :i: 

· · · · · · · · · · · · · · · · · · · · · · · · · ·······Bracket · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
· · .............. · .... ·Tension pulley· ... · ............. · .. · ....... · ........ · .... · .. · .. ··· .. 

.................................... Ball bearing....... .. ....................................... . 

·················Washer························ 
····Shaft············· ················ 

1J 7 ...... Collar..... .. ............ .. 
t>.Pl/\ft~;<.:t-:/ M5X10 ......................... ScrewM5x 10 .. . 
t>.PJ/\fi;t-11.- ~ M5X10 .......................... BoltM5x 10 ............................. .. 
~ :i: 5 ....................... washer 5 ............................................................ .. 

.:t- ~ :i: 5 .................................... Spring washer 5 .................................................. . 
-:-. Pl/\fi * 11.- ~ M6X55 ........................... Bolt M6 x 55 ....................................................... .. 

11 M6X22 ........................... Bolt M6 x 22 ....................................................... .. 
7 7 'r ·; (X) ................................. Bracket (X) .......................................................... . 

11 ( 11) ................................. Bracket (X) .............................................. . 
7 •J ...................................... ·Pulley· ... ........................... .. .............. . 
t>.Pl/\fi ~;I .:t-::.; M5 X6 ............................. Screw M5 x 5 ...................................................... . 
i:li! , '/ 3! •s 'i' ........................................ Ball bearing ........................................................ .. 

!II.'. I!J ts · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ······Shaft····································································· 
ts ········································Shaft····································································· 

•s m c ll:1 ~ ;< Ni 10 .................................. C-type stop ring .................................................. .. 
7' 7 'r ·; ~ ( Y) ................................ Bracket (Y) .......................................................... . 

11 ( 11) ................................. Bracket (Y) ............................... .. 
-:-. Pl/\fi * 11.- ~ M6X20 ........................... Bolt M6 x 20 ........................................................ . 
!II.'. I!J ts ........................................ Shaft ............................................. .. 
7-1 ~ / 7' .....;1a.. ~ ........................................ Cog belt ............................................................... . 

11 ........................................ Cog belt .............................................................. . 
llll ft •& ( t: /::.;) ........................... Bracket (hinge) .................................................... . 
llll fi •& ( S W X ) ........................... Bracket (SWX) .................................................... .. 
'' -1 7 ........................................ pipe .................................................................... .. 
llll fi •& ( s w Y) .......................... Bracket (SWY) ..................................................... . 
'' -1 7 ....................................... pipe .................................................................... .. 
t>.PJ/\fi;t-11.- ~ M6X64 ........................... BoltM6x64 ....................................................... .. 
'if ;f. -: ~ ........................................ Support..................... · ..................... .. 
SW-PWftP-T.....;;t-::.; M3X 16 ....................... Screw M3 x 15 ............................. . 
PLK-10-FSW X P f_& ..................................... pc Board (X) ...................................................... . 
PLK-10-FSWY P._& ....................................... pc Board (Y) ....................................................... .. * ln 11 ~ *.!! :lr. ........................................ Cable assembly ................................................... . 

7 ~ · · N~·· 

-15-

~fflflll~ • •-t :J -
Amt. Req. Ref. No. 

1 A 11 OA066H01 
2 A 120B112H01 

16 S910N010P10 
32 S913N060P10 
24 S913N210P10 

2 103-8932-1 
8 S903N211P25 

66 S913N210P06 
66 S913N040P06 

2 A140D801H01 
2 E702D659H01 
2 W502703H01 

16 S903N211 P12 
2 A140D800H01 
4 S922N01 OP20 
4 A140D802H01 
8 S901N310P06 
8 6204ZZNR 

T5-60-100 
T5-60-110 

1 A130C344H01 
1 A130C344H02 
2 A 120B 1 67G01 
2 A 140D025H01 
4 6200ZZ 
4 W501041H04 
2 A 140D026H01 
4 A 140D027H01 
8 S901 N31 OP1 0 
4 S903N21 OP1 0 
8 S913N060P05 

16 S913N210P05 
6 S903N211P55 
8 S903N211 P22 
2 A 130C342H01 
2 A130C342H02 
8 A 1400804H01 

16 S901N310P06 
16 6200ZZNR 

1 A130C345H02 
4 A 140D803H01 
8 S922N010P10 
2 A 130C343H01 
2 A130C343H02 

34 S903N211 P20 
1 A 130C345H01 
2 T5-60-170 
2 T5-60-145 
2 A 130C362H01 
1 A 140D809H01 
2 A140D810H02 
1 A140D811H01 
2 A140D810H01 
2 S903N211P64 
6 W488951H01 
6 S902N012P16 
1 TE703P195G10 
1 TE703P196G 10 
1 E731 D262G30 
4 A140D804H02 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[1] 91-t,.:t:atll( p) 
WORK HOLDER MECHANISM 

[]2] X Y 7 - 7~ Jvllll (II) (W) 
XV TABLE MECHANISM (II) (W) 

72 
105 

-16-

71 77-

f(~6 
~78 
~'\. (5) 

(4) 

PLK-2520A From the library of: Superior Sewing Machine & Supply LLC



Fig. 
No. 

p 1 
p 2 
p 3 
p 4 
p 5 
p 6 
p 7 
p g 
p 9 
PlO 
Pll 
P12 
P13 
P14 
P15 
P16 
P17 
Plg 
P19 
P20 
P21 
P22 
P23 
P24 
P25 
P26 
P27 
P2g 
P29 
P30 
P31 
P32 
P33 
P34 
P35 
P36 

w 70 
w 71 
W72 
w 73 
w 74 
w 75 
w 76 
W77 
w 7g 
w 79 
w go 
w g1 
w g2 
w g3 
w g4 
w g5 
w g6 
w g7 
w gg 
w g9 
w 90 
w 91 
w 92 
w 93 
w 94 
w 95 
w 96 
w 97 
w 9g 
w 99 
WlOO 
W101 
W102 
W103 
W104 
W105 

Ill! .ll. ::J - F 
Parts No. 

MS 05AO 257 
M9 0552 050 
M9 0504 037 
MS 05AO 254 
MS 05B1 .456 
M9 5003 021 
M9 0501 053 
M9 0550 050 
M9 1005 050 
MS 05A1 530 
MS 05AO 30g 
M9 5016 021 
M9 ogo3 060 
M9 5015 021 
M9 1373 045 
M9 5001 025 
MS 05A3 454 
MF 70AO 352 
M9 1602 001 
M9 goo3 050 
M9 B004 050 
MS 05AO 950 
M9 1g02 006 
M9 1g01 001 
MV 30AO 454 
M9 0511 065 
MS 05A5 601 
MS 05A2 603 
MS 05AO 750 
MS 05A4 454 
M9 og11 050 
M9 010g 053 
M9 200g 045 
M9 g001 033 
M9 goo1 015 
M9 go10021 

MS 05BO 456 
M9 1010 022 
M9 2001 050 
M9 0109 053 
M9 5020 045 
M9 goo2 022 
M9 goo3 022 
M9 200g 045 
M9 ogo1 050 
M9 010g 053 
M9 6002 020 
MS 05BO 975 
MS 05B1 975 
MS 05BO 603 
MS 05AO 62g 
M9 0333 037 
MS 05AO 366 
M9 6001 021 
M9 0532 065 
MS 05A1 602 
MS 05A2 602 
MS 05AO 77g 
M9 5001 021 
MS 05A1 339 
MS 05A2 339 
MS 05AO 975 
MS 05A1 975 
MS 05A1 62g 
M9 0545 065 
MS 05AO 603 
MS 05A1 603 
M9 goo3 021 
M9 og01 050 
MS 05A1 352 
M9 6004 020 
M9 0873045 

WORK HOLDER MECHANISM 

fl.I!!11U!i W M :::1 - ~· 
Description Amt. Req. Ref. No. 

l' til' "- ~ ( 1) ·································Lower clamp frame (1) .......... : ............................. . 

~ ~ 5 ····································Washer 5······························································ 
P ~ 7 ~ ~ ~ M5X 10 ··························Screw M5 x 10····················································· 
..t. til' "- l& ( 1) ·································Upper clamp frame (1 )·········································· 
till '1t l& · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft support plate .. ············································· 
t>.JI!:i\:1t;t-Jv ~ M5X12 ··························BoltM5x 12························································· 
'' ~ "if ti ~ 5 ···································Spring washer 5··················································· 
'l' ~ ~ 5 ····································Small washer 5 ···················································· 
~ ~ ········································Washer································································· 
t~ 1"1 til ········································Shaft····································································· 
til' .:x: l6l 1"1 *If ········································Clamp frame························································· 
t>.JI!:i\:1"1Jl:..><~~ M5X10 ··························ScrewM5x 10····················································· 
1::" / !P12X21···························Pin<t>12x21························································· 
t>.JI!:i\:1t;f-Jv ~ M5X20···························BoltM5x20························································· 
t- ·;; ~ M5 ·································Nut M5································································· 
W * lv ~ M5X40 ···························Thumb bolt··························································· 
91- til' .:x: [§] Ill till ········································Shaft············· ....................................................... . 
tJ 7 ········································Collar···································································· 
Jl:. .>< ~ ~ ~4(40)X4·······················Screw1/4(40)x4················································ 

~ ~ 25X 15X3t ·····················Washer 25 X 15 X 3t···· .. ······································· 
~ ~ 25X15X3.1t··················Washer25x15x3.1t·········································· 
*til' .:I: v ,, -
• $\; :q;. t.l. L.: 
Jl:. lit) t.l. L.: 

• E m Jl:. "" • l6l 1"1 ~ 
l'ti!'.:I:I!ll1t"EI' 
7" ·;; y .:1. 

~ '* • 
~ ~ 
It t.l. ~ ~ 
t- ·;; ~ 

1::" / ~ -;; 

t~ 1"1 :q;. ~ y 

7>. Jl! 1\: it ;t<Jv ~ 

········································Lever···································································· 
%(28) ····························Screw 9/32(2g) ··················································· 
9
/ 31 (28) x 6 ·······················Screw 9/32(2g) x 6·············································· 

········································Shaft····································································· 
········································E-type stop ring···················································· 
(;... •J :.-- ?'-) ····· ··· ··········Bracket (Cylinder)············································ ..... 
········································Base····································································· 
········································Bush····································································· 
········································Shaft····································································· 
8 ····································Washer g ............................................................ .. 
8 ................................... ·Spring washer g .................................................. . 
M8 ................................. Nut Mg ............................................................... .. 
M8 .............................. ···Pin Screw Mg .................................................... .. 
M8 ................................. Screw Mg ............................................................ . 
M8X25 ...................... Screw Mg......... .. ................................ .. 

1 A120B106G30 
9 S913N060P05 
4 S900N210POg 
1 A120B104G30 
2 A140Dg22H01 
g S903N210P12 
g S913N210P05 
g S913N010P05 
2 W501041H04 
2 A140Dg23H01 
1 A 11 OA077H01 
2 S901N310P10 
2 A140Dg19H01 
2 S903N210P20 
3 S910N010P05 
1 S903N535P40 
1 A130C351H01 
2 W476422H01 
4 W500036H01 
1 A141D029G01 
1 A 141 D029G02 
1 A140Dg21 H01 
1 B503g51H01 
1 B50905gH01 
2 E702D610H01 
4 S922N210P60 
1 A140Dg1gH01 
1 A 120B 1 OOH01 
2 A140Dg16H01 
1 A140Dg17H01 
5 S913N040POg 
5 S913N210POg 
1 S910N010PQg 
1 A140Dg05H01 
1 A 140Dg06H01 
4 S903N212P25 

XV TABLE MECHANISM (II) (W) 
0 ·;; F ~ 7 · · · · · .. · · · · · · · · · .. · · · · · · · · · · · · ···· ..... ·Rod support · · · · · · · · · · .. · · · · · · · · · · · · · · · .. · · · .. · · · · .. · · · · · · · · · · · · · · · · · · 

" Jl! * 11.- ~ M10X50 ......................... Bolt M10 x 50 .................................................... .. 
"if ti ~ 20 ····· ····· ............... ··········Washer 20··········· ·········· ... ·· ·· · ········ ......... ·· ··········· · ,, 

~ "if ti ~ 20 .................................. ·Spring Washer 20 ............................................... . 
t- ·;; ~ M20 ................................ Nut M20 .............................................................. . 

" Jl! * 11.- ~ M8X 100(~t.l. L.:) ............ Bolt Mg x 100 .................................................... .. 
II M8X120( II ) ............ BoltMgx120 ..................................................... . 

t- ·;; M8 ................................. ·Nut Mg ............................................................... .. 
"if ti ~ 8 ..................................... washer g ............................................................. . ,, 

~ "if ti ;t. 8 ..................................... Spring Washer g ................................................ .. 
t>.JI!A:1tJ.I:..>< ~::.; M6X 12 ........................... Screw M6 x 12 .................................................... . 
0 ·;; F ( s) ................................ Rod (S) ............................................................... .. 

II ( 11) ................................ Rod (S) ............................................................... .. 

3 Ill ~ 
0 ........................................ Slider···················································· ............... . 

L M * Jv ........................................ Slide ball bearing ................................................ .. 
SW-PW1"1Pt-"'~::.; M3x8 ........................... screw M3 x g ...................................................... . 
'/ •J - ~.::. ·;; 7Jv ........................................ Grease nipple ..................................................... .. 
t>.JI!A:itJ.I:..>< ~::.; M6X8 ............................. Screw M6x8 .................................................... . 
til .II! C m Jl:. .>< WI 32 ................................... C-type stop ring .................................................. .. 
"' Jv ~ l6l 1t ~ ........................................ Belt support ........................................................ .. 
"' '" ~ l6l 1t ~ ........................................ Belt support ........................................................ .. 
-..: Jv ~ til' .:x: ........................................ Belt damper .................................................... .. 
t>.JI!A:it;t-Jv ~ M5XJ6 ........................... BoltM5x16 ....................................................... .. 
;... t' ...... 1 l& (X) ................................ Detector plate (X) ................................................ . 
;... t- ...... 1 l& ( Y ) ................................ Detector plate (Y) ................................................ .. 
o ·;; F ( L) ................................. Rod (L) ................................................................. . 
o ·;; F (L) ................................. Rod(L) ................................................................ .. 
L M * 11.- ........................................ Slide ball bearing ................................................. . 
til .II! C m Jl:. .>< Mi 45 .................................. C-type stop ring ................................................ .. 
X Y RJ II.! "EI' (l') ................................ X-Y Movable bracket (lower) .............................. .. 
X Y RJ II.! "EI' (..t.) ................................ x.y Movable bracket (upper) .............................. .. 
7>. Jl! :i\:1"1 * lv ~ M8X55 ........................... Bolt Mg x 55 ........................................................ . 
']' ~ ~ 8 .................................... Small Washer g .................................................. . 
1J 7 
t>.JI!:i\:1tJ.I:..>< ~::.; 
t- ·;; ~ 

········································Collar···································································· 
M6X8 ........................... Screw M6 x g .................................................... .. 

· .... Nut Ms...... . ...................... . 

-17-

4 A120B119H01 
16 S903N013P50 

g S913N060P20 
4 S913N210P20 
4 S91 ON01 OP20 
2 
2 
4 S910N010POg 
4 S913N060POg 
4 S913N21QPOg 
g S901N311P12 
2 A130C347H01 
2 A130C347H02 
4 A 130C34gH01 
g LM-20-U 

24 S902N032POg 
6 S930N411 POl 
8 S901N311PQg 
g S922N010P32 
2 A 130C350H01 
2 A 130C350H02 
4 A140Dg07H01 
g S903N210P16 
1 A 130C360H01 

A130C361H01 
1 A 130C346H01 
1 A130C346H02 
4 LM-30-U 
4 S922N010P45 

A 130C349H01 
A120B099H01 

4 S903N212P55 
4 S913N010P08 
3 A 141 D253H01 
6 S901N310POg 
4 Ai42D574G04 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[1l 7- :iJv*i*rvl1~ ( T) 
TABLE MECHANISM 

-18-

39 

PLK-2520A From the library of: Superior Sewing Machine & Supply LLC



[]]] 7- :iJv*i*IIH~ ( T) 
TABLE MECHANISM 

Fig. 
No. 

T 1 
T 2 
T 3 
T 4 
T 5 
T 6 
T 7 
T 8 
T 9 
no 
T11 
T12 
T13 
T14 
T15 
T16 
T17 
T18 
T19 
T20 
T21 
T22 
T23 
T24 
T25 
T26 
T27 
T28 
T29 
T30 
T34 
T35 
T36 
T37 
T38 
T39 
T40 
T41 
T42 
T43 
T44 
T45 
T46 
T47 
T48 
T49 
T50 
T51 
T52 
T55 
T56 
T57 

l!il.fg:J-t 
Parts No. 

MS 05EO 374 
M9 1012 053 
MS 05EO 972 
M9 2212 031 
MS 05AO 595 
M9 8004 022 
M9 0108 053 
M9 0811 050 
M9 2008 045 
MS 05AO 419 
MG 40B1 419 
MG 4080 419 
MS 05AO 131 

MS 05A1 595 
MS 05AO 416 
MS 05A2 595 
MS 05A1 476 
MS 05A6 601 
M9 0406 041 
M9 4001 023 
MS 05AO 429 
M9 5003 021 
M9 0501 053 
M9 0550 050 
MS 05A7 601 
M9 0502 037 
MS 05AO 957 
M9 0333 037 
MS 05EO 719 
MS 05AO 850 
M9 8002 021 
MS 05AO 777 
MS 05A3 339 
MS 05A1 750 
MS 05TO 339 
MS 05T4 339 
MS 05T1 339 
MS 05T5 339 
MS 05T6 339 
MS 05T2 339 
MS 05T3 339 
MS 05AO 560 
M9 0852 011 
M9 0313 050 
M9 0302 053 
M9 0873 045 
M9 0502 037 
MS 05EO 339 
MV 30AO 131 
MF 20AO 130 
MS 05E1 337 

~ ~ 

* ~ '\' 

7 1" 
~ 

l!i! 11 ,, :t· 
~ 
1-
llJj ~ 
llJj ~ 
llJj ~ 
ill! 

~ 

c gg 

*ll 
~ 
A 

* I~ 

* I~ 

~ 

''l 

:J 
:J 
:J 

n 

1L 
~ 
9 
~ 

f& 
~ 

~ 

~ 

J.,. 

J.,. 

J.,. 

~ 

f& 
E * :::!7 ''l :/ "-

~ t& 
A "" it 
l!i! 11 t& 
11. * :t· ~ 

• * I~ ~ 

~ t& ~ .I •& 

Description 

········································Frame Assembly····························· ················· 
12 ···································Spring washer 12··························· ·················· 
M 12 ································Caster M12 ....................................................... .. 
M 12 ................................ Eye bolt M12 ....................................................... . 
........................................ Table top (Middle)··············- ................................. . 
M8X70 ........................... Bolt M8 X 70 ....................................................... .. 
8 .................................... Spring washer······················································ 
8 ..................................... washer 8······························································ 
M8 ................................ Nut M8 ................................................................ . 
· ................... ··········· ·········Cushion rubber ········· ········ .................................. . 
('l') ................................ Cushion rubber (small) ........................................ . 
(*) ................................ Cushion rubber (large) ........................................ .. 
(*lll ································Oil reservoir··············· .......................................... . 
N25 ................................ Nail N25 ............................................................. .. 
(:til ................................ Table top (light)· ................................................. .. 
············ ·· ····· ······ ·· ········· · ·· · E-protective bushing ···· · ·· ··· ··· ········ ····· ................. . 
(ti.) ................................. Table top (left) ..................................................... . 
····································· .. ·Spacer ................................................................. . 
( X Y 7J''-) ................... Bracket (XY cover) ............................................... · 
4. 1 x 25 ........................... screw 4.1 x 25 ................................................... . 
M4X8 ............................ Thumb bolt M4 x 8 ............................................. .. 
........................................ Support································································· 

1>:f#!'A11*1~ ~ M5X12 ........................... BoltM5x12· ...................................................... .. 
'' ;t. ~ ~ 5 .................................... Spring washer 5 ................................................. .. 
~ ~ 5 ..................................... washer 5 ............................................................. . 
l!i! 11 f& (51 tfj L ) .. · ................ · ...... Bracket .... · .......... · .............. · .............. · .................. · 
SW-PW11P7-"':t·:/ M5X 10 ....................... Screw M5 x 8 ..................................................... .. 
v ~~ ...................................... Rail ..................................................... .. 
SW-PW11P7-"':t·:/ M3X8 ......................... Screw M3 x 8 ................................................... . 
51 tfj L ....................................... Drawer ............................................... .. 
:e: - .Y .y· 1" ............................. · ......... Motor base plate ........................ · ....................... .. 
1>: ft! 'A11 * 1~ ~ M8X66· ........................... Bolt M8 x 66 ........................................................ . 
v "' ~~ ~ M57 ................................. v belt M57 ......................................................... . 
7J '' (:ti91-) ............................. Cover ................................................................... . 
A 1* II 7' ''l ;;; "' ........................................ A-protective bushing .......................................... .. 
11 '' (foi:ti) ·····························Cover···································································· ,, 7J (:tii*J) ............................. cover .................................................................. .. ,, 7J (foii*J) ............................. cover .................................................................. .. ,, 7J (ti.AA)· ............................. Cover .................................................................. .. ,, 7J (ti.I*J) ............................. Cover ................................................................... . ,, 7J (ti.9J.) ............................. Cover .................................................................. .. ,, 7J (1*:) ................................ cover ................................................................... . 

• lilt ....................................... Hinge ................................................................... . 
P M3X8 ............................. screw M3 x 8 ..................................................... .. 11. Jm * ~ ~ ~ 3 .................................... washer 3···················· ......................................... . 
'' .:t- ~ ~ 3 ..................................... Spring washer 3 ................................................. .. 
1- ''l ~ M3 ................................. Nut M3 ................................................................ . 
SW-PW11P-t-.-.::;t.;;; M5X 10 ....................... Screw M5 x 10 ................................................... .. 
11 '' (X Y'T-71~) ................ cover .................................................................. .. 
ill! ~ t!; ........................................ Oil bottle holder ................................................. .. 
ill! t:: ;... ........................................ Oiler .................................................................... . 
7 1 1~ 9 ........................................ filter .................................................................... . 

-19-

~.E,HIIIft 'itM:J-

Amt. Req. Ref. No. 

1 A 1208091 G01 
7 S913N210P12 
7 
4 S904N310P12 
1 A120B093H01 
9 M904Z514H03 

13 S913N21 OP08 
13 S913N040P08 
13 S910N010P08 

6 A 1400790H01 
2 W481655H01 
2 W481654H01 
1 A 130C334G01 
4 S817001H02 
1 A 130C332H01 
1 S935Z040H13 
1 A 130C333H01 
4 A140D791H01 
2 A 1400792H01 
6 S908N156P25 
2 S903N534P08 
2 A 1400794H01 
4 S903N21 OP12 
6 S913N210P05 
6 S913N040P05 
1 A 130C337H01 
4 S902N035P10 
2 A 1400795H01 

10 S902N032P08 
1 A 130C338H01 
1 A 130C336H01 
4 S903N212P66 
1 
1 A 120B097G01 
1 S935Z013H01 
1 A120B110G01 
1 A130C341H01 
1 A 120B098G01 
1 A130C339H01 

A130C340H01 
A 120B096G01 

1 A 120B095G01 
2 A 1400876P01 

12 S902N822P08 
12 S913N040P03 
12 S913N210P03 
12 S910N010P03 
47 S902N035P10 

1 A 120B094G01 
1 E7020598H01 
1 W319422H01 
1 A-20 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



rMltM~Ui(C) 
CONTROL MECHANISM (I) (C) 

? 
43 

[5] *'J •• (c) 
CONTROL MECHANISM (II) (C) 

13 

14 16 

15 

-20-

42 

41 

7 

'~,~26 
""' 25 24 

m__---+-23 
~1=:.-J.--t:~---t- 2 L. 

21 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



MJfMfj*I(C) 
CONTROL MECHANISM (I) (C) 

Fig. fill.!!. :I- I'" filll1JIIll 'llM::J- I'" 
No. Parts No. 

Description Amt. Req. Ref. No. 

C40 MS 05AO 742 
C41 M9 7501 096 
C42 MS 05EO 513 
C43 M9 0304 037 
C44 M9 0312 050 
C45 MS 05AO 180 
C46 M9 0303 037 
C47 M9 0302 037 

7 " ········································Cover ..................................... : ............................. . 
7' 'J / ~ •& ~.Jt P P B ·····························PC Board (PPB)····················································· 
" :::1 ~ .Jt ········································Case····································································· 
SW-PW1tP7""*::; M3X 12 ························SW-PW Screw M3 >< 12······································· 
"¥ ~ fi 3 ····································Washer································································· 
;t. b' tt ········································Thread guide························································ 
SW-PW1tP7"";!<::; M3X 10 ·························Screw with SW & PW M3 >< 10 ··························· 
SW-PW1tP7"";!<::; M3X8 ···························Screw with SW & PW M3 >< 8 ····························· 

[lli] fb!J • • ( c ) 

c 
c 2 
c 3 
c 4 
c 5 
c 6 
c 7 
c 8 
c 9 
C10 
C11 
C12 
C13 
C14 
C15 
C16 
C17 
C18 
C19 
C20 
C21 
C22 
C23 
C24 
C25 
C26 
C27 
C28 
C29 
C30 
C31 
C32 

CONTROL MECHANISM (II) (C) 
M9 0610098 
M9 1002 090 
M9 1003 090 
M9 0410 037 
MS 05AO 844 
M9 7120 099 
M9 6008 096 
MS 05AO 573 
M9 7051095 
MS 05A1800 
MS 05AO 742 
M9 1005 035 
MS 05EO 339 
M9 1003 035 
MS 05A1 742 
M9 1005 090 
M9 4001 093 
M9 4006 099 
M9 1001 091 
M9 5001 093 
M9 1001 094 
M9 3001 096 
M9 1007 096 
M9 0811 050 
M9 0108 053 
M9 8001 021 
M9 5002 093 
M9 8001 093 
M9 7050095 
MA 01A0005 
MS 05E1 499 
M9 0011090 

~ ff.; 7 / 7' ········································Pilot lamp ........................................................... .. 
A -'( ., 7 ........................................ Switch·································································· 
A -'( ., 7 ········································Switch·································································· 
P 7 "" ;!< ::; M4X8 ·····························Screw M4 >< 8 ...................................................... . 
~ ff.; :£, •& · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · ·······Plate · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· · · · · ·· · · · ·· · · · · · · · · · ·· .. 
!l $It 11 *l ~ .Jt ········································Cable assembly···················································· 
7' IJ / ~ m~.Jt ········································PC Board······························································ 
·:; 7 ········································Knob····································································· 
!l *It'll ._ ~ .Jt ········································Cable assembly ................................................... . 
iiii m ········································Panel assembly···················································· 
7 " ········································Cover ................................................................... . 
~1!1"':17 ~ ;~<::; M4X0.7X8 ···················ScrewM4><0.7><8······· .. ····································· 
iiii •& ~ .Jt ····· ·· ····· ··· ·························Cover···································································· 
~ 1!1" ·:; 7 ~ ;!<::; M3X0.5X8 ···················Screw M3 >< 0.5 >< 8·············································· 
7 7 ········································Cover···································································· 
< "f ;t. ·:~ ~ A 1 ·:; 'f ········································Magnet switch ····················································· 
A v R ~ .Jt (:;f:11J±11i.!J) ···················AVR assembly ..................................................... . 
t: ~ - A * 11- 7" ········································Fuse holder·························································· 
t: ~ A. ········································Fuse········· .. ··························································· 
~ 7 / A ········································Transformer·························································· 

m; tit · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Resister · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
7'•J / ~•&j!.Jt ········································PCBoard······························································ 
'''"Ai:-'1 f71' '' ········································Stepping motor driver··········································· 
"¥ ~ fi 8 ···································Washer 8······························································ '' * ~ fi 8 ····································Spring washer 8 .................................................. . 
:;';;jlj1i:1t*JL- ~ M8XIfi···························BoltM8><16························································· 
~ 7 / A ······················ ·················Transformer .. ························································ 
7 7 / ········································~n····································································· 

!l *It 11 ._ ~ .Jt ········································Cable assembly··················································· 
7' IJ / ~ m j! .Jt ........................................ pc Board······························································ 
;I *! .Jt ··· ············· ········· ··· ·· · ·········Box assembly ········ ················· ····· ····· ··· ············· ···· 
I' "fil-A-'( ·:~7 WD 1011· ···········Switch WD1011· 

-21-

E703C464H01 
1 E702B084G 1 0 
1 E702B404G30 
6 S902N032P12 
1 S913N040P02 
1 E702D651H01 
1 S902N032P10 
3 E702B084G10 

PA-3-SG-Tl 
1 OR-2-GG-1A 
1 OR-2-GR-18 
8 S902N034P08 
1 E702B973H01 
1 E7020260G31 
1 TE703P188G10 
3 S937N521P17 
1 E703D265G32 
1 E703B421G02 
1 E703D300H01 
2 S901Z610H11 
1 E731 B440G01 
2 S901Z610H01 
1 E731D300H01 
1 
1 E703D043G02 
2 S460N025P64 
2 S460N011 P36 

TE730P186G10 
1 
4 S913N040P08 
4 S913N210P08 
4 S903N212P16 
1 
1 
1 E703D266G31 
1 TE732P085G10 
1 E731A405G02 
1 S420N592P03 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



IT§l *i*nc• < c ) 
CONTROL MECHANISM (III) (C) 

[J]J I 7 -llli~ ( N) 
AIR MECHANISM (N) 

18 

17 

16 

' I 

,I 

lui! 
( I 
JJ 

-22-

9 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



rl§l *i*lc•< c) 
CONTROL MECHANISM (III) (C) 

Fig. 
No. 

llll .fo :J - ~ 
Parts No. 

C50 M9 7116 099 
C51 M9 7111 099 
C52 M9 7113 099 
C53 M9 7114 099 
C54 M9 7112 099 
C55 M9 7121 099 
C56 M9 7117 099 
C37 M9 7115 099 
C58 M9 1001 090 

C59 M9 704 7 095 
M9 7048095 
M9 7049095 

C60 M9 5002 093 
M9 5004093 
M9 5006093 

Description 

ll ME 11 $1 *II rr. ········································Cable assembly······ ············································· 
ll ME 11 $1 *II :lL ········································Cable assembly········ ··········································· 
ll~11*l*I!:lr. ·····································~~~em~················································ 
llME11*l*I!:lr. ········································~~a~m~·················································· 
ll ~ 11 $1 *ll :lL ········································Cable assembly···················································· 
ll ~ 11 $1 *ll :lL ······ ········ ············· ·············Cable assembly···················································· 
ll ~ 11 ** *ll :lL ········································Cable assembly···················································· 
ll ME 11 ** *II :lL ········································Cable assembly ................................................... . 
7 ·;; ~ A -1 ·:; 7 ........................................ Foot switch ......................................................... .. 

ll~11***II:lr. (200V) ········Cableassembly(200V)·· 
ll ME 11 'Ull rr. (220V) · ................ cableassembly(220V) .. ················· 
!l ~ 11 iUll rr. (380V -415V) ·Cableassembly(380V-415V) .. 
~ 7 :,... A (200V -220V /100 V) · Transformer(200V- 2 20V I 1 OOV)· · 
~ 7 :,... A (380V -415V llOOV) ..... rransformer(380V-415V /1 OOV)· 
~ 7 / A (240V I100V) ..... · Transformer(240V I 1 OOV) .. · 

[J]] .r. 7 -IJIJ1~ ( N ) 

N 1 
N 2 
N 3 
N 4 
N 5 
N 6 
N 7 
N 8 
N 9 
N10 
N11 
N12 
N13 
N14 
N15 
N16 
N17 
N18 
N19 
N20 
N21 
N22 
N23 
N24 
N25 

AIR MECHANISM (N) 
MS 05EO 434 
MS 05E2 571 
M9 2008 045 
MS 05A2 731 
MS 05E1 434 

MS 05EO 571 

M9 1002 093 
MS 05A9 601 
M9 5003 021 
M9 0501 053 
M9 8008 050 
MS 05E2 337 
M9 1373 045 
MS 05A0571 
MS 05A1 731 
MS05A1 571 
MS 22P0571 
MS 05E2 434 
MS 07A1571 
MS 10A0571 
MS 05A2571 
MS 05A3571 
MS 05A0567 

I 7 Y IJ :..- 9 ........................................ Air cylinder· ........................................................ .. 
7 -1 ·:; 7 l@ 'f. ....................................... ·Quick joint .......................................................... .. 
t- ·;; ~ M8(*Bil'l) ......................... Nut M8 ............................................................... .. 

7 .:1. 7 ········································Tube····································································· 
I 7 Y IJ :..- 'f ....................................... Air cylinder................... .. .......................... .. 

~=.,L-tti:IJl .. ;l@'f.} ~~~ ... :: .. ::::::.:::.:: :· ... ::: I Air fltt;~~ ~~-It ... : ... ·... .. ............................. .. 
n-7·l@'f. ................................ ) ... ....... .. .................... . 
1lt iii # ........................................ Solenoid valve ................................................... .. 
1!X 1t t& (I7-.:J.=.·;;~) ................. Bracket ............................................................... . 
"'1ii'A1t;f.ll.. ~ M5X12 .......................... ·BoltM5x12· ...................................................... .. 
'' ~ ~ ~ 5 ................................... Spring washer 5 ................................................. .. 
~ 1ft 5 .................................... washer 5............... .. ..................................... .. 

..... Filter-Regulator ... 71 li..7v4' .:J.v-7 
t- ·;; ~ 

I II.. ;f. - l@ 'f. 
7 .:1. 7' 

5 ........... .. .................... Nut 5 · 

u y • 'f. 
U Y D *I 'f. 
I7-y 1) /7'"-
77//l@'f. 
T L I II.. ;f. l@'f. 
~ lll • 'f. 
T S A ~ v- ~ l@'f· 
7- .:1. 7' 

................................. A1r f1tt1ng. 
.......... Tube .......... .. 

.. A1r fitt.ng · 
.... Air f1tting .. · 

...... · Aircylinder .... · · .. · .. · 
................... Air fitt1ng .................. .. 
................ · · Air fitt.ng .. · 

...... Air fitting .. 
........ · A1r f1tting .. 

.. Tube .. 

-23-

ftJIHJIIi 'It M ::1 - F 
Amt. Req. Ref. No. 

1 
2 
2 
6 
1 

(2) 
2 

(8) 
3 
1 
4 
4 
4 
1 
2 
1 
1 
1 
1 
1 
2 
2 
2 
5 
7 

E731 D250G30 
E731 D262G30 
E731D254G31 
E731 D254G30 
E7310260G30 
E7030252G31 
BV44653G30 
E7310253G30 
SFU-1-2 

BV44655G30 
BV44655G31 
BV44655G32 
BK0-3023H01 
8K0-3023H03 
BK0-3023H04 

DA-20 X 25 
TS4-01 
S910N010P08 
ASI70-04 
DA-20 X 25Y 
RBF 
UEF 
BF5 
050-4E-21-70-DC24V 

A 130C352H01 
S903N210P12 
S913N210P05 
S913N040P05 
FR150-02 
S910N010P05 
TL6-02 
ASI70-80 
UY6 
UYD6-4 
MDA16x5 
UEF60 
TL6-M5 
BHF 
TS6-M5 
U6-B 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



lrnJ i-t • .H. • ;t 7 'Y 3 ~' ~- '/ ( F ) 
ACCESSORIES ITS OPTION PARTS (f) 

12 

-24-

~ 
23 

PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC



[lli] i-t • .H. • * 7 y 3 ';/I.::- '/ ( F ) 
ACCESSORIES ITS OPTION PARTS(f) 

Fig. $~::J- I' 
No. Parts No. 

F 1 MV 30EO 718 
F 2 M9 1001 091 
F 3 MS 05AO 608 
F 4 M9 0301 037 
F 5 M9 0302 037 
F 6 MS 05A1 976 
F 7 MS 05AO 976 
F 8 MS 01A1 976 
F 9 MS 01AO 976 
FlO MS 05A2254 
F11 MS 05A3254 
F12 MV 30AO 602 
F13 MV 30A1 602 
F14 MV 30A2 601 
F15 MS 05AO 257 
F16 MS 05A1 257 
F17 MS 05AO 762 
F18 MV 35AO 762 
F19 MV 35A1 762 
F20 MV 35A2 762 
F21 MV 35AO 257 
F22 MV 35A1 257 

Description 

PROMtJ-t!·~~-7-A ....................................... cassetcase with PROM········································ 
t:: "- A IQA ................................. Fuse lOA······························································ 
7'7 A I' 71 ,,_ :: I ·································Plus driver ........................................................... . 
SW-PWitPt-....;.::tc::; M3X6 ·························Screw M3 x 6······················································· 

11 M3X8 ·························Screw M3 x 8······················································· 
t;. 11! • v / 7 66 6 ······························Socket wrench 6 ·················································· 

II 

II 

II 

.L jill 
II 

!IX it 
II 

!IX it 
1' t'l' 

II 

II 

'*' t'l' 
II 

II 

t'l' I 

If 

I •& 
~ A 

•& 
I •& 

I m 

•& 

5 ·····································Socket wrench 5 ·················································· 
4 ·····································Socket wrench 4 ·················································· 
3 ····································Socket wrench 3 ·················································· 
(I) ··································Upper clamp frame (1 )·········································· 
(2) ··································Upper clamp frame (2)·········································· 
(I) ··································Holding plate························································ 
(2) ··································Holding plate························································ 

········································Holding plate························································ 
(I) ··································Lower clamp frame (1) ········································· 
(2) ··································Lower clamp frame (2) ········································· 
(lll~li) ·····························Lower clamp frame·············································· 
260 x 225 x 2t ·· ··· ··· ···· ······Foamed polyethylene plate 260 x 225 x 2t ········ ·· 
260x 160X2t ··················Foamed polyethylene plate 260 x 160 x 2t ·········· 
260x 225 x It ··················Foamed polyethylene plate 260 x 225 x 1t ·········· 
(lll~li)300X300X It ········Presser plate 300 x 300 x lt································ 

11 11 x 2t · ·······Presser plate 300 x 300 x 2t · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

~J!l111t 
Amt. Req. 

1 
2 
1 

40 
60 

1 
1 
1 
1 
3 
3 

10 
8 

20 
2 
1 
2 

10 
4 
3 
4 
2 

(:>t7':;...3 /'~-·y Option parts) 

F23 MV 35AO 106 :;p. t'l' Z · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Presser foot (flat) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
F24 MS 06A1691 ,, 

·~ -'to :.-- (~) ................ ·······Clamp pad··· ·················· 12 
F25 MS 06A0691 ,, 

"/ -'to :.-- (.P)·· ···Clamp pad···· 6 
F26 MS 06A2691 -~ ·~ -'to ;; ('l')·· ···················Clamp pad······ 6 
F27 MS 06A0567 7 .:l. 7 8X6·· ··············Tube·· 

.M::J- I' 
Ref. No. 

E730D001G10 
S460N011 P36 

S902N032P06 
S902N032P08 
S689N902P07 
S689N902P06 
S689N902P05 
S689N902P04 
A120B104G40 
A120B105G02 
E702C595H02 
E702D596H02 
E702D597H01 
A120B106G30 
A120B107G01 
A120B108G01 
E702C397H01 
E702C397H02 
E702C397H03 
E702B342H01 
E702B342H02 

A 130C274H01 
A141DB12H02 
A141 D812H01 
A141D812H03 
A141D071H01 

-25- PLK-2520A 
From the library of: Superior Sewing Machine & Supply LLC




